IE€XEN WUXI WORLDBEST KAMA POWER CO.,LTD.

Model:

Parts Catalog of KDE2500C KDE2500X KDE2500E

KAMA DE Single Phase Diesel Generator Set KDE3500C ~ KDE3500X  KDE3S00E
KDE5500C KDE5500X ~ KDES500E

KDE6500X KDE6500E

7

\ A. Parts list of generator

<B> KDE2:500 KDE3500 KDES500
Parts drawing of frame, trimboard 1. Guard Plata of Generator

and chassis 2 Ganscabx
3. Front Cover

4. Assy. of Stator and Rotor
5. Stator Assy

6. Stator lron Core With Winding

7. Roar Cover

8. Four-pole Connection Block

9. Hexagon Seiftapping Locking Screw M6 x 16
10, Hexagon Self-tapping Locking Screw M6 x 16
11. Excitation AVR

12. Hexagon Self-tapping Locking Screw M5 < 15
13, Gratz Rectifier

14. Smal Cross Panheaded Scrinw MS x 20

15, Carbon Brush Assy

16. Rotor Assy

17.Fan

18. Boaring

19. Haxagon Flanged Scraw M6 x 120

20, Cross-axle Hexagon Screw M10 x 214

21. Hexagon Sel-tapping Locking Screw M5 x 15
22. Hexagonal Bot M8 » 20

23. Rear Mantle

24, Hexagon Seliappiny Locking Screw MS x 15
25, Spring Washer &

26. Washer 8

27. Cross-axe Screw Gasket

28. Spring Washer §

28 Washer 5

<A> Assembly drawing of generator parts

B. Parts list of frame, trimboard and chassis

1A, 2500C 3500C Frame Weldment
18. 2500X 25006

3500X 35006 Frame Weldment
1C. 5500C Frame Weldment
1D, 55006 5500X Frame Weldment
2. Trim Board Weldment Assy
3. Hexagon Flanged Screw M x 20
4. Rubber Vibroinsulator
5. Hexagon Nut M8,

C{:> KDE2500 KDE3500 KDE5500X, E ? ::u:‘:old
Parts drawing of control box <D> KDE2500 KDE3500 KDES500X, Type E 9. Hexagonal Nut M10
(Two voltage output) Parts drawing of control box 10. Chassis

(single-voltage output) 1. Nut M10

12. Hexagonal Nut M10
13. Haxagonal Bolt M10 x 40
14. Hexagonal Bolt M10 x 40
15. Foot Wheal

16. Cotier Pin

17. Butto Nut M.
16, Accumutalor Pressure Plate

19, Accumulator
20. Accumulator Supparting Rod

21. Cross Panheaded Screw M6 » 20

22 Accumulalor Supporter Weldment

23, Hexagonal Boll M8 x 16

24. Shock Block of Engine Auxiary supporter
25 Engine Auxilary Supporter

26 Spring Washer 8

27, Washer 8

28 Haxagonal Bolt M10 x 16

29. Nt M10

31, Washer 10

C.D Parts list of control box

1. Grounding Nut
2. Hexagon Flanged Screw M5

3. Cross Panhaaded Screw M5 x 20
4. Cross Panheaded Boll M x 15

5. Cross Panheaded Bolt Md x 10

Conneclor Generator  Generalor  Generator
e 7

Ground Mé’:«tm A-rés-aw- [ 5 :o‘:;awmam
Qentyahv Roc(:’fmmmk Terminal Block Cw‘:mmlm Generator Ground  Generator Generator 8. Plastic Washer
y p o J i ' 9. Voltmoter
Conmbcher  Fuse Connctor  Teritinai Block o 7 / ot
Connector A Switch Plg 12. Hexagonal BonMS x25

Terminal Block Starter Starler  Regulator Ol ALERT LA
y 7 7

13, Plastic Washer 5

%
/ ﬂ S 5 Ry 14. Flat Washer §
B ) ) o 15. Spring Washer 5
s il oo Switch Lock 16. Hexagonal Nut M5
M Block e St 17. Flat Washor 5
18. Switch Lock
v W 19. Hexagonal Nut MS
£ Switch Lock _ SwitchLock 1« -1 A S lohy

21. A Breaker
( S / P v
. PRy 23, Fixing Board of Air Breaker
<E> Drawing of oil ciraie parts o Sw:’u orRiB
25, Hexagonal Nut
26. Plastic Basement of Fuse
27 Tripod Socket
28 Moter Panol (A:Type H, Single Voltage:
B: Type E, Single Voltaga; C:Type H,

h 7 o
Connector Switch Lock  Switch Lock Swilch Lock

./

E. Parts List of Oil Circuit System

1 Ol Tank Two Voitage; D: Type E, Two Voltage)
3. O Tank Cover 29, Nt M
Seal Ring 30. Rubber Sheath
31 NutM

O¥ing Fittar Screen
32. Ol Aort Lamp Assy (Inc! Control Panel)
33. Rear Cover of Meter Box

34. Cross Panheaded Screw M5 x 20

35, Rubber Sheath

36, Rubber Sheath

37. Rubber Sheath

36. Rubber Sheath

39, Rubber Shoath

10
.

12 Oil Lovel Indicator Assy
13. Hexagon Flanged Scrow
14. Steel Pin Sheath

15. Vibroinsulalor

16. Ol tank Switch Assy
17. Diesel Fier
18
19
]
2
2

Suhch Spca Soerd 40 Rubber Shoath
PR et 4145 Hamess Diagram
Hexagon Flanged Nut M6 51. Hamess Diagram
Rubber Ring 47 Harmess Diagram
Note: AN Hokiy; 5350 Bunch Drawing
ote: i 50. Cross Panheade Scraw M6 x 20
As the improvement of poroduct this parts catal b Sse S
P ) _’PWO luct this parts catalog may be 26, Button-headed Scross Screw M6 x 12 49, Theottle Lock Washer
somewhat different with « current product. 30. Screw M5x 12 48, Rubber Fastening Sheath
31, OF Supply Pipe 46. Plastic Screw of Terminal Block
32 OF Supply Pipe Ciip 59, Voliage transfer Switch
33 High-pressure O Pump Assy 0. Tripod Plug
U 7 34 OF Retu Pipe Cip 62. Flt Washer
35 04 Return Pipe 63. Hexagonal Nut




